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HEMATOLOJİ KLİNİĞİ Bendamustin PROTOKOLÜ ve TAKİP FORMU
	Ad-SOYAD:
	Tanı: Kronik Lenfositik Lösemi (Relaps)

	Yaş /Cinsiyet:
	Tedavi: Bendamustin 

	Tanı tarihi:
	Siklus Aralığı: 28 gün

	Tedaviye başlama tarihi:
	Siklus sayısı: ≤ 6

	Kan grubu:                       ELİSA:
	Evre (Rai):                            Binet:

	VYA:.….m2,  (Boy:………cm, Kilo:…………..kg)
	Önceki tedaviler:

	Tedavi günleri
	TARİH
	Antineoplastik
	. SİKLUS
	Profilaksi
	Antibiyotikler
	Transfüzyonlar
	ATEŞ C0

	
	
	Bendamustin
100 mg2/gün

………mg/gün
	
	TMP-SMZ 
	Allopurinol

1x 300 mg/gün
	
	
	
	Eritrosit süsp.
	Trombosit süsp.
	TDP
	

	1
	
	+      
	
	+
	Haftada 2 kez 2x1 fort tb.
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	Dose Modifications
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	Bendamustine administration should be delayed by one week in the event of grade 3 or greater haematologic toxicity or clinically significant ≥ Grade 2 non-hematologic toxicity on day treatment due. Once non-hematologic toxicity has recovered to ≤ Grade 1 and/or the blood counts have improved  (ANC) ≥ 1 x 109/L, platelets≥ 75 x 109/L], Bendamustine can be reinitiated with the following dose modifications:
I. Grade 3 or greater toxicity (neutrophils 0.5 - 0.9; Platelets 25 - 49):  Give bendamustine 50 mg/m2 on Days 1 and 2 of  each cycle
II. Recurrent Grade 3 or greater toxicity despite dose reduction:  Give bendamustine 25 mg/m2 on Days 1 and 2 of each cycle
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	Bendamustin: Toplam ……………….. mg Bendamustin ( 100 mg/m2 /gün), 500 ml % 0.9 NaCl içerisinde 
30-60 dakikada IV infüzyon şeklinde uygulanır.                                                                                                     J Clin Oncol. 2009;27(26):4378


